

Test Report

No: SHCPCH140803878-1

Date: Oct 08 2014

Client name:  
Client address:

Sample name: Lip balm SPF 15  
Batch No./Date: /  
Manufacturer: /

The above sample information was submitted and identified by the clients.

SGS job No.: SHCPCH140803878-1  
SGS reference No.: GZCPCH140801146-1  
Date of receipt: 2014-08-22  
Testing period: 2014-08-22 ~ 2014-09-30

**TEST(S) REQUESTED:**

Selected test(s) as requested by applicant:  
in vitro SPF test\*

**TEST METHOD(S):**

in vitro SPF test\*: With reference to 21 CFR Parts 201,301 and 352

**TEST RESULT(S):**

Please refer to next page

**CONCLUSION:**

Instrument test results showed that the SPF value of test sample is 13.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, and this document cannot be used for publicity without approval of the Company.

Signed for and on behalf of SGS



Authorized Signature

SGS-CSTC Standards Technical Services (Shanghai) Co.,Ltd. Testing Center

Page 1 of 2

RAND: 3194414



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/Service-and-Conditions.aspx> and, for analytical formal documents, subject to terms and Conditions for Electronic Documents at <http://www.sgs.com/Service-and-Conditions/Terms-and-Conditions.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clause defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings of the time of its issuance only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

For further information, please contact your local SGS office or the Shanghai office at [SGS-CSTC@sgs.com](mailto:SGS-CSTC@sgs.com) or [CH\\_SGS@sgs.com](mailto:CH_SGS@sgs.com)  
J'Tailing, No.899, Yixian Road, Shanghai China 200230 | 86-21) 69461188 | 86-21) 69461127 | [www.sgs.com.cn](http://www.sgs.com.cn)  
中国·上海·徐汇区宜山路899号4040室 邮编: 200230 | 86-21) 69461188 | 86-21) 69461127 | [www.sgs.com](http://www.sgs.com)

